

Intertek The Warehouse Brewery Lane Leigh WN7 2RJ UK Tel +44 1942 265 700 consumergoods.uk@intertek.com intertek.com

FLAMMABILITY TEST REPORT

Report No.: LEI19092928A	Date Received: 18/09/19	Date Tested: 24/09/19	Date Issued: 24/09/19
Company Name & Address:	CAMIRA FABRICS LTD MELTHAM MILLS MELTHAM HUDDERSFIELD HD9 4AY		
Contact Name:	GRETA ZIAUGRAITE		
Sample Details			
Order No.:	Not stated		
Description:	Sheepskin		
Ref/ Style No.:	Items:		
Colour:	Jacob		
Quality:	Dolly		
Supplier:	N/A		
Batch No.:	436594		
End Use:	Contract Upholstery		
Quoted Fibre Composition:	100% Wool		
Retailer:	N/A		
Specification No.:	Not stated		
Sample Description:	White coloured knitted fabri	c with brown coloured pile	

Test Method	Pre Treatment	Requirement	Result	
BS EN 1021-1:2006	None	As BS EN 1021-1:2006	NI (PASS)	
(Smouldering Cigarette)	None	(Smouldering Cigarette)	NI (I A55)	
BS EN 1021-2:2006	None	As BS EN 1021-2:2006	NI (DACC)	
(Match Flame Equivalent)	None	(Match Flame Equivalent)	NI (PASS)	
The upholstery composite tested meets the performance requirements for resistance to ignition as detailed in the Low Hazard (Cigarette & Match) category of Table 1 of BS 7176: 2007.				

STEVEN OWEN (Technical & Operational Excellence Manager) Blallett

ANDREW HALLETT (Flammability Team Leader) CAROLE SPOWART (Flammability Administrator)







Report No.: LEI19092928A Page 1 of 2



Intertek The Warehouse Brewery Lane Leigh WN7 2RJ UK Tel +44 1942 265 700 consumergoods.uk@intertek.com intertek.com

FLAMMABILITY TEST REPORT

relative humidity of 50±5%

Conditioning

Prior to Testing:

At Time of Testing:

Test Results	
BS EN 1021-1:2006	The cigarette burnt out within 22 minutes, there was no flaming or progressive
(Smouldering Cigarette). Test 1:	smouldering. (Pass)
BS EN 1021-1:2006	The cigarette burnt out within 23 minutes, there was no flaming or progressive
(Smouldering Cigarette). Test 2:	smouldering. (Pass)
BS EN 1021-2:2006	Flaming ceased with the removal of the burner, there was no progressive
(Match Flame Equivalent).Test 1:	smouldering. (Pass)
BS EN 1021-2:2006	Flaming ceased with the removal of the burner, there was no progressive
(Match Flame Equivalent).Test 2:	smouldering. (Pass)
BS EN 1021-2:2006	Flaming ceased with the removal of the burner, there was no progressive
(Match Flame Equivalent).Test 3:	smouldering. (Pass)

At least 24 hours in an atmosphere having a temperature of 23±2°C and a

Temperature between 10°C. and 30°C. and a relative humidity between

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have <u>aimed</u> to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or willful misconduct.

Report No.: LEI19092928A Page 2 of 2



